827102
LAT MACHINE

ASSEMBLY
INSTRUCTIONS

1
12/20/95

Download from Www.Somanuals.com. All Manuals Search And Download.



827102 LAT MACHINE ASSEMBLY INSTRUCTIONS

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:
ITEM NAME/DESCRIPTION QTY
1. 378 TN WASHER ...eoviiieeecetseeee s er s e e es e ess e et esessesenesesees st sesesesesesseassasassseeseseressssessessseaes 3
2. /2 TN WASHER vttt ettt et ee et ees et s e e te e sesesasesesesassesesess e s se s eesesesstosseseeee, 4
3. 3/8 IN LOCI WASHER 1ttt ittssee et eteve s et stsescacsstntasssassossesseseesesesesasesessseseressssssss 2
4. 172 TN LOCK WASHER ettt eeeee e se e eresesesessesessesssssesssssesssssssessessssssssssssesssosess oo, |
5. 3/8 TN LOCK NUT cooteitiirieceiitstossiseseessesssstosssssssssssessesesassessseseessmsessessesesssssassssssesesssessssosas 13
6. 1/2 IN LOCIK NUT oottt st eeeseeseomtieseseseesseeseesesereseseeeesassssee s esessesassssssssess sosssssssssssssses 3
7. /8 K 2 IN BOLT oetcteviviiireseeseteveress et aess st sss s s sonsssss s s s s ssssessssesssaeseens eressseseassesesans 2
8. T2 X 3 IN BOLT otiiiieit e eese s e teseeeeemeees et eeeseseesseesseesavesssseeesesesessessesnssasesessesesesmseeres 4
9. 378 X 2-3/4 IN BOLT orvieeeresecsiestetes st tssss s stesesssnssssessesessosseseesenesesssnsesasesessesesssenns 12
10. 3/8 X 3e1/8 TN BOLT wvteivteieieenets e eeeeseseeeseeeeseees et seseseseseseseseseeessesssesenasesssssssssssesssstesssones |
11. SNAPHOOK ....vvveiveveerteeeeaescsesessessessseesesaes s sss s sessassss s essssssss s ssassssesemsesesstessssossessesesesens 3
12, QUICKLINEK 11oivevevetetieterreesiissesereremsetesessssesesesesesesssesesesesssseesseessesesssssesenssesssemsaesesssesasssasossens I
13. 378" STEP SPACER ..ovieteteseriseeemereerssssseioeiesesssssessesssesesseastesessssreseserasaesesesesosessssassssesens 10
14, CHATIN Lot et ta et s e seeseseseaes sreseasssssasseeseaseen ettt rer et 1
15. 2-1/2" OD END CAP .ootrieoeeeeeteeeee e ts et s et sssasesestesesssenes seemaseassssesessessesessessssassssssesssesios 2
16. T 3-1/2 0D X 3/8 ID PULLEY eotitiooeeiseieeetevecsssiseeteeeesesaeeeseeseessesaeseseesesssenseasteeesasesesesrassesens 7
17. CABLE ASSEMBLY 1ottt viieeseiveionsies ovtesessessssasssssessesssesssesiossssessossesesssssost osesensasssesesesnnes 2
18. 3K 2INEND CAP oooveiierneeciessissees s s seaesess et ees s essssetetossesessesesesseessssssasssasssssnns ]
19. [-1/4 IN . RUBBER BUMPER ....ctiriumstenenseseseemseeroreessesssssssessosssesssessessnsseeessorsessesssessanens |
20. L X 8" GRIP oo ettt sttt et sas et st ass et s st esasase st es et nn st eaosseeseaneeneneeesees 4
21. CARRIAGE GLIDE 1 X 1 tovtiiceiriiiiestsesesesceessess st stses et esessessssssstssosasasosasenesssssessssesnsns 8
22, 2-1/2 X 5-1/2" NON SKID STRIP ..oovvirererireiesretereesiessereesis s s sssenese e et 2
23. 3/8ID X 5 IN VINYL CAP oottt ettt et eevetse st etstsse e sssaeassasssas et et asesenssnesesesesssesone 2
24, 2 SQ.END CAP .ooiireeeecre e iess st b s ss et sa s esse et sss st et bs st et ass s v sas s esesseenens 4
25, 2 SQ. COVER CAP oo etetetesise st essssbsssssa s sess st s s st st e sass s sss st st 2
26. 9/16 OD MUSHROOM CAP ..ottt seeesesssasessssstssssssesasasssesssssrssssmerssssesssesssoses 2
WELDMENTS/PARTS:
ITEM NAME/DESCRIPTION QTY
1. BASE WELDMENT ...t eeeestereveteaseeensesseerensranseneseens (6540903)............. e ————— ]
2. REAR UPRIGHT WELDMENT ..ottt eeeereeeeeeeenennnns (6312003)...ccvveeerereeeeeeererrens !
3. WEIGHT CARRIAGE WELDMENT w..oovvverreereeesieenne (6546303)......oovveeeereeeeeeeen, |
4. FRONT UPRIGHT WELDMENT ..c.oocovvineereieenenreseneenes (6541103, 1
5. LAT BAR WELDMENT ..o.oviiieree e sssenssisesevnans (6275302)..c.covmeoeeeeerereeeeeereennne i
6. LOW ROW BAR WELDMENT ....coveieeeeeemseeeesersreeenens (6274402).......oooe oo, !
7. BOOM WELDMENT ..ottt saresssossssenesens (6511303)...cccveriirirncieeernen !
8. * PAINTED CONNECTOR ...oovitireerereisrresiesreesreneensssenes (6542403).....cceerrreiicirieeeen 2
9. SEAT PAD oo vreeeeee s e sttt et seassessensee e (6541901).......covvvvreriericce. 1
10. 4K 7" ROLLER PAD .ooitioereteeeceeeeeeeeis s eeseseaens (6194601)........c..ooeeevrecrriernenn, 2
11. ROLLER PAD SHAFT oot e e eeseeeereesen (6483301 )..cccueeirneneeeerirecresens |

2
12/20/95

Download from Www.Somanuals.com. All Manuals Search And Download.



827102 LAT MACHINE ASSEMBLY INSTRUCTIONS

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

[

f————BOLT LENGTH—————

BOLT LENGTH RULER:

l 12 l 12 ] 12 l 12 l 12

1. Insert one (1) 2" END CAP and two (2) 2-1/2" OD END CAPS into the open ends of the BASE.

N

Apply two (2) 2-1/2" X 5-1/2" NON SKID STRIPS to the BASE as shown on drawing,.

Insert two (2) 2" END CAPS into the open ends of the FRONT UPRIGHT,

(93]

4, Insert one (1) 3 X 2" END CAP into front end of the BOOM and slide two (2) 3/8 ID X 5" VINYL
CAPS over lat bar hooks.

5. Insert one (1) 2" END CAP into the top of the REAR UPRIGHT. Iustall two (2) 2" COVER CAPS over the
bottom ends of the REAR UPRIGHT.

6. Assemble two (2) 4 X 7" ROLLER PADS to the FRONT UPRIGHT using one (1) ROLLER PAD SHAFT and
two (2) MUSHROOM CAPS.

12

—
]

0/95

Download from Www.Somanuals.com. All Manuals Search And Download.



827102 LAT MACHINE ASSEMBLY INSTRUCTIONS

14.

15.

16.

17.

19.

o
|3

~
(93]

Slide four (4) 1 X 8" GRIPS over the ends of the LAT BAR and the LOW ROW BAR. (NOTE: COATING THE
INSIDE OF THE GRIP WITH RUBBING ALCOHOL WILL FACILITATE EASIER INSTALLATION.)

Attach eight (8) CARRIAGE GLIDES to the WEIGHT CARRIAGE as shown in (DETAIL B) using the
following steps:

A. Thoroughly clean all inside surfaces where the CARRIAGE GLIDES are to be attached.

B. Remove the paper backing from the CARRIAGE GLIDES and firmly apply them to the WEIGHT
CARRIAGE (8 places).

Attach one (1) 1-1/4" SQ. RUBBER BUMPER to the WEIGHT CARRIAGE.

LOOSELY assemble the REAR UPRIGHT to the BASE using two (2) 1/2 X 3" BCLTS, two (2) 1/2"
WASHERS, and two (2) 1/2" LOCK NUTS.

Slide the WEIGHT CARRIAGE down over the REAR UPRIGHT.

LOOSELY assemble the FRONT UPRIGHT to the BASE using two (2) 3/8 X 2-3/4" BOLTS and two (2) 3/8"
LOCKNUTS.

LOOSELY assemble the BOOM to the REAR UPRIGHT using two (2) 1/2 X 3" BOLTS, two (2) 1/2"
WASHERS, one (1) 1/2" LOCKWASHER, and one (1) 1/2" LOCKNUT.

LOOSELY assemble two (2) 3-1/2" O.D. PULLEYS to the FRONT UPRIGHT using two (2) 3/8 X 2-3/4"
BOLTS, four (4) FLANGE SPACERS and two (2) 3/8" LOCKNUTS.

LOOSELY assemble the SEAT PAD to the FRONT UPRIGHT using two (2) 3/8 X 2-3/4" BOLTS and two (2)
3/8" LOCK WASHERS.

LOOSELY assemble two (2) 3-1/2" O.D. PULLEYS to the CONNECTOR PLATES using two (2) 3/8 X 2"
BOLTS and two (2) 3/8" LOCKNUTS.

Route top CABLE ASSEMBLY through BOOM and CONNECTOR PLATES then attach to WEIGHT
CARRIAGE with one (1) QUICK LINK. (SEE CABLE ROUTING DIAGRAM)

LOOSELY assemble three (3) 3-1/2" O.D. PULLEYS to the BOOM using three (3) 3/8 X 2-3/4" BOLTS, six
(6) FLANGE SPACERS, and three (3) 3/8" LOCKNUTS (SEE CABLE ROUTING DIAGRAM).

Route bottom CABLE ASSEMBLY through the FRONT UPRIGHT and CONNECTOR PLATES and attach
end of CABLE ASSEMBLY to BASE using one (1) 3/8 X 3-1/4" BOLT, three (3) 3/8" WASHERS and one (1)
3/8" LOCKNUT. (SEE CABLE ROUTING DIAGRAM)

LOOSELY assemble the BOOM to the FRONT UPRIGHT using two (2) 3/8 X 2-3/4" BOLTS and two (2)
3/8" LOCKNUTS. (NOTE: MAKE SURE THE TOP CABLE ASSEMBLY IS ROUTED OVER THE TWO
BOLTS CONNECTING THE BOOM TO THE FRONT UPRIGHT)

LOOSELY assemble one (1) 3/8 X 2-3/4" BOLT to the FRONT UPRIGHT just below the CABLE
ASSEMBLY using one (1) 3/8" LOCKNUT.

TIGHTEN ALL LOSE CONNECTIONS AT THIS TIME.

Connect LAT BAR to top CABLE ASSEMBLY using one (1) SNAPHOOK and connect LOW ROW BAR to
bottom CABLE ASSEMBLY using two (2) SNAPHOOKS and one (1) CHALN.

4
12/20/95

Download from Www.Somanuals.com. All Manuals Search And Download.



(Z) SdIIIS QiMs NON NI 2/1-§ X Z/1-2

(¥) dvO GN3 DS NI 2
SVE INTR

Jcg Nl € X /1

M NI B/¢

\— (2) w0 ¥IA0O US NI Z

)0 AGOBYMVd “138Y1 5

TIRTIR

(Z) suvd &ITIow

Il
(Z) dvd WoOMHSNA

(2) 1og NIt 2 X 9/:—/;\

(£) A3TInd Nt L % 2/1-¢

gNg xz/;—»

( v
> d¥O ONI NI Z X €
_-
e (2) S3IATTIS ANIA NI &
ONINYVM ¥VE IV Eav SON2 HI0B (¥) S30IND JoVIMAvVO

O IO

39NV14 NI 8/F

() 1108 NI ¥/£-2 X B/%

[_NMOHS SV[ 10
| NOUERAG T o iown

Download from Www.Somanuals.com. All Manuals Search And Download.



REVISIONS

ce N | A [ DaTE

2662] Dl 2195

JAUST BE
+<

[

[ DERCRTION
A [New RELEASE
R (6)
SEE _DETAIL A -

.
4 WLDMT. CARRIAGE
1

I "I e ,

| SARRIAGE_STQP < NOTE: ceeis

' LEOUTES OVER Bol

1~1/4 IN SQ RUBBER BUMPER At P ;A'-'F' i
Yt aa SICINY. o A vl et B - .
@ T et WP G
V 1/2 X 3 IN BOLT
<>
] 1. 1/2 IN LOCKWASHER
AR
- 1/2 IN LOCKNUT
A 4
-
- 1/2 IN WASHER (2)

‘71

~

SNAPHQOK (3)

AT BAR
LABEL, RISK/USA 1 X 8 IN GRIP (4)

1/2 IN WASHER (2)
1/2 IN LOCKNUT (2)

\

y QUICKLINK-—/

SERIAL NUMBER
@3

[ fo__of

CABLE ROUTING DIAGRAM

PARABODY, INC.

RAMSEY, MINNESOTA

(T
ASSY INST, 827102

B

65421

JRD_ [ o/

PN Tl i 155

Download from Www.Somanuals.com. All Manuals Search And Download.




OARH WO DeRcHETIoN
01 'AS SHOWN |

3/8 X 2-3/4 N BOLT (3)
CARRIAGE GUIDES (4) BOTH ENDS {ABEL, LAT BAR WARNING \

5 IN VINYL SLEEVES (2)

3/8 IN FLANGE &

3 X 2N END CAP

3/8 X 2-3/4 IN BOLT (9)

«1/2 X 3 IN BC

o 3-1/2 x 1 iN PULLEY (?)
Nt §/-— 3/8 X 2 IN BOLT (2)
~
~
~
)
MUSHROOM CAP (2)
ROLLER PADS (2) .
CONNECTOR PLATES {2)
ROLLER PAD SHAFT . 3/8 IN LOCK NUT (13)
WLDMT, REZ
o i
0 L\ Q
4 ¢ ) LASEL, PARABODY LOG
SEAT PAD _/ -~;-1- /@ 2 IN SQ COVER CAP (2) ——\

N

\..\.-‘-——-——-- 3/8 IN FLANGE SPACER (4)

3/8 X 3-1/4 IN BOLT

3/8 IN WA
1/2 X 3 IN BOLY

WLDMT. BASi

2 IN SQ END CAP (4)

2-1/2 X 5-1/2 IN NON SKID STRIPS (2)

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

